SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.91 55.37 -18.63 74 41.11 27.38 17.35 | 30.47 | 100 | 334 P H
2387.07 46.39 -7.61 54 32.14 27.37 17.35 | 30.47 | 100 | 334 A H
* 2412 114.23 - - 99.87 27.42 17.4 30.46 | 100 | 334 P H
* 2412 111.16 - - 96.8 27.42 17.4 30.46 | 100 | 334 A H
H

802.11b
H

CHoO1
2388.435 55.01 -18.99 74 40.74 27.38 17.36 | 30.47 | 390 | 278 P \Y

2412MHz
2387.91 46.68 -7.32 54 32.42 27.38 17.35 | 30.47 | 390 | 278 A |V
* 2412 110.16 - - 95.8 27.42 17.4 30.46 | 390 | 278 P \Y
* 2412 106.9 - - 92.54 27.42 17.4 30.46 | 390 | 278 A |V
\Y
\Y
2375.94 54.11 -19.89 74 39.99 27.26 17.33 | 3047 | 101 | 301 P H
2388.96 43.01 -10.99 54 28.73 27.39 17.36 | 30.47 | 101 | 301 A H
* 2437 118.29 - - 103.7 27.6 17.44 | 3045 | 101 | 301 P H
* 2437 115.21 - - 100.62 27.6 17.44 | 3045 | 101 | 301 A H
2498.25 54.87 -19.13 74 39.97 27.8 17.53 | 3043 | 101 | 301 P H

802.11b
2484.32 43.98 -10.02 54 29.17 27.74 1751 | 30.44 | 101 | 301 A H

CH 06
2317.28 53.87 -20.13 74 39.95 27.2 17.21 | 30.49 | 280 | 269 P \Y

2437MHz
2388.4 42.89 -11.11 54 28.62 27.38 17.36 | 30.47 | 280 | 269 A |V
* 2437 116.43 - - 101.84 27.6 17.44 | 30.45 | 280 | 269 P \Y
* 2437 113.35 - - 98.76 27.6 17.44 | 30.45 | 280 | 269 A |V
2491.25 54.9 -19.1 74 40.01 27.8 17.52 | 30.43 | 280 | 269 P \Y
2485.02 43.91 -10.09 54 29.08 27.75 17.51 | 30.43 | 280 | 269 A |V
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 113.26 - - 98.61 27.62 17.47 | 30.44 | 100 300 P H
* 2462 110.11 - - 95.46 27.62 17.47 | 30.44 | 100 | 300 A H
2485.64 58.35 -15.65 74 43.51 27.76 1751 | 30.43 | 100 300 P H
2483.52 51.27 -2.73 54 36.46 27.74 17.51 | 30.44 | 100 300 A H
H
802.11b
H
CH11
* 2462 107.16 - - 92.51 27.62 17.47 | 30.44 | 268 278 P \%
2462MHz
* 2462 103.76 - - 89.11 27.62 17.47 | 30.44 | 268 278 A \%
2486.36 58.24 -15.76 74 43.4 27.76 1751 | 30.43 | 268 278 P \%
2483.52 50.17 -3.83 54 35.36 27.74 1751 | 30.44 | 268 278 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 50.33 -23.67 74 73.28 32.44 11.25 66.64 380 6 P H
4824 48.76 -5.24 54 71.71 32.44 11.25 66.64 | 380 6 A H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 50.17 -23.83 74 73.12 32.44 11.25 66.64 100 93 P \%
2412MHz
4824 48.39 -5.61 54 71.34 32.44 11.25 66.64 100 93 A \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 51.09 -22.91 74 73.74 32.65 11.29 66.59 348 6 P H
4874 49.09 -4.91 54 71.74 32.65 11.29 66.59 348 6 A H
7311 52.42 -21.58 74 68.42 36.88 13.45 | 66.33 106 47 P H
7311 46.51 -7.49 54 62.51 36.88 13.45 | 66.33 106 47 A H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 50.03 -23.97 74 72.68 32.65 11.29 66.59 348 10 P \%
2437TMHz
4874 48.46 -5.54 54 71.11 32.65 11.29 66.59 348 10 A \%
7311 54.13 | -19.87 74 70.13 36.88 1345 | 66.33 | 229 | 353 P |V
7311 48.32 -5.68 54 64.32 36.88 1345 | 66.33 | 229 | 353 | A | V
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 47.52 -26.48 74 69.97 32.75 11.34 | 66.54 | 350 6 P H
7386 47.91 -26.09 74 64.29 36.66 13.32 | 66.36 | 106 50 P H
H
H
H
H
H
H
H
H
H

802.11b
H

CH11
4924 47.58 -26.42 74 70.03 32.75 11.34 | 66.54 | 348 10 P \Y

2462MHz
7386 50.56 -23.44 74 66.94 36.66 13.32 | 66.36 | 296 9 \%
7386 45.1 -8.9 54 61.48 36.66 13.32 | 66.36 | 296 9 A \
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2390 58.32 | -15.68 74 44.03 27.4 17.36 | 30.47 | 100 | 301 P H
2390 50.95 -3.05 54 36.66 27.4 17.36 | 30.47 | 100 | 301 A | H
* 2412 116.33 - - 101.97 | 27.42 17.4 30.46 | 100 | 301 P H
* 2412 109.14 - - 94.78 27.42 17.4 30.46 | 100 | 301 A | H
H

802.11g
H

CHO1
2368.8 54.01 | -19.99 74 39.97 27.2 17.31 | 30.47 | 251 | 270 P |V

2412MHz
2390 43.77 |-10.23 54 29.48 27.4 17.36 | 30.47 | 251 | 270 AV
* 2412 113.2 - - 98.84 27.42 17.4 30.46 | 251 | 270 P |V
* 2412 105.39 - - 91.03 27.42 17.4 30.46 | 251 | 270 AV
\
\
2352.7 5489 |-19.11 74 40.89 27.2 17.28 | 30.48 | 100 | 300 P H
2389.8 44.67 -9.33 54 30.38 27.4 17.36 | 30.47 | 100 | 300 A | H
* 2437 120.9 - - 106.31 27.6 17.44 | 30.45 | 100 | 300 P H
* 2437 113.12 - - 98.53 27.6 17.44 | 30.45 | 100 | 300 A | H
2483.69 60.46 | -13.54 74 45.65 27.74 1751 | 30.44 | 100 | 300 P H

802.11g
2483.55 51.15 -2.85 54 36.34 27.74 1751 | 30.44 | 100 | 300 A | H

CH 06
2326.24 5419 | -19.81 74 40.31 27.14 17.23 | 3049 | 261 | 274 P |V

2437MHz
2389.94 43.82 |-10.18 54 29.53 27.4 1736 | 3047 | 261 | 274 | A | V
* 2437 118.93 - - 104.34 27.6 17.44 | 3045 | 261 | 274 P |V
* 2437 110.76 - - 96.17 27.6 17.44 30.45 261 274 A \%
2483.69 63.17 | -10.83 74 48.36 27.74 1751 | 30.44 | 261 | 274 P |V
2483.55 51.66 -2.34 54 36.85 27.74 1751 30.44 261 274 A \%
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 113.7 - - 99.05 27.62 17.47 | 30.44 | 100 304 P H
* 2462 106.38 - - 91.73 27.62 17.47 | 30.44 | 100 304 A H
2483.6 62.37 -11.63 74 47.56 27.74 17.51 | 30.44 | 100 304 P H
2483.84 51.64 -2.36 54 36.83 27.74 17.51 | 30.44 | 100 304 A H
H
802.11g
H
CH11
* 2462 1111 - - 96.45 27.62 17.47 | 30.44 | 312 282 P \%
2462MHz
* 2462 103.4 - - 88.75 27.62 17.47 | 30.44 | 312 282 A \%
2483.68 60.11 -13.89 74 45.3 27.74 1751 | 30.44 | 312 282 P \%
2483.52 49.84 -4.16 54 35.03 27.74 1751 | 30.44 | 312 282 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 44.92 -29.08 74 67.87 32.44 11.25 66.64 380 6 P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 46.65 -27.35 74 69.6 32.44 11.25 66.64 100 93 P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 46.4 -27.6 74 69.05 32.65 11.29 66.59 396 9 P H
7311 55.58 -18.42 74 71.58 36.88 13.45 | 66.33 100 127 P H
7311 44.29 -9.71 54 60.29 36.88 13.45 | 66.33 100 127 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 48.4 -25.6 74 71.05 32.65 11.29 66.59 100 6 P \%
2437TMHz
4874 37.6 -16.4 54 60.25 32.65 11.29 | 66.59 | 100 6 AV
7311 58.07 -15.93 74 74.07 36.88 13.45 | 66.33 102 21 P \
7311 45.96 -8.04 54 61.96 36.88 1345 | 66.33 | 102 21 AV
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 44.7 -29.3 74 67.15 32.75 11.34 | 66.54 | 349 6 P H
7386 47.71 -26.29 74 64.09 36.66 13.32 | 66.36 | 106 48 P H
H
H
H
H
H
H
H
H
H

802.11g
H

CH11
4924 46.11 -27.89 74 68.56 32.75 11.34 | 66.54 | 349 10 P \Y

2462MHz
7386 54.41 -19.59 74 70.79 36.66 13.32 | 66.36 | 398 | 356 \%
7386 39.26 -14.74 54 55.64 36.66 13.32 | 66.36 | 398 | 356 A \
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C11 of C27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.8 62.31 -11.69 74 48.02 27.4 17.36 | 30.47 101 302 P H
2390 50.85 -3.15 54 36.56 274 17.36 30.47 101 302 A H
* 2412 116.52 - - 102.16 27.42 17.4 30.46 101 302 P H
* 2412 108.41 - - 94.05 27.42 17.4 30.46 101 302 A H
802.11ax H
HE20 Full H
CHO1 2390 60.2 -13.8 74 45,91 274 17.36 30.47 100 345 P \%
2412MHz 2390 48.39 | -5.61 54 34.1 27.4 17.36 | 30.47 | 100 | 345 | A | V
* 2412 112.17 - - 97.81 27.42 17.4 30.46 100 345 P \%
* 2412 104.14 - - 89.78 27.42 17.4 30.46 100 345 A \%
\%
\%
2313.78 54.09 -19.91 74 40.18 27.2 17.2 30.49 101 307 P H
2389.94 44.08 -9.92 54 29.79 274 17.36 30.47 101 307 A H
* 2437 120.13 - - 105.54 27.6 17.44 30.45 101 307 P H
* 2437 111.61 - - 97.02 27.6 17.44 30.45 101 307 A H
802.11ax 2483.5 59.46 -14.54 74 44.65 27.74 17.51 30.44 101 307 P H
HEZ20 Full 2483.5 49.14 -4.86 54 34.33 27.74 17.51 30.44 101 307 A H
CH 06 2372.44 54.47 -19.53 74 404 27.22 17.32 30.47 302 282 P Vv
2437MHz 2389.66 43.64 |-10.36 54 29.35 27.4 17.36 | 30.47 | 302 | 282 | A | V
* 2437 117.69 - - 103.1 27.6 17.44 30.45 302 282 P Vv
* 2437 108.89 - - 94.3 27.6 17.44 30.45 302 282 A \%
2483.62 62.36 -11.64 74 47.55 27.74 17.51 30.44 302 282 P \%
2483.55 48.48 -5.52 54 33.67 27.74 17.51 30.44 302 282 A \%
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 113.94 - - 99.29 27.62 17.47 30.44 256 303 P H
* 2462 105.87 - - 91.22 27.62 17.47 | 30.44 | 256 | 303 A H
2483.88 64.35 -9.65 74 49.54 27.74 17.51 30.44 256 303 P H
2483.52 52.57 -1.43 54 37.76 27.74 17.51 30.44 256 303 A H
802.11ax H
HE20 Full H
CH11 * 2462 111.48 - - 96.83 27.62 17.47 | 30.44 | 304 | 292 P \Y
2462MHz * 2462 102.42 - - 87.77 27.62 17.47 30.44 304 292 A \Y
2483.52 63.76 -10.24 74 48.95 27.74 17.51 30.44 304 292 P \%
2483.52 51.04 -2.96 54 36.23 27.74 1751 | 30.44 | 304 | 292 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 44.37 -29.63 74 67.32 32.44 11.25 66.64 380 6 P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 46.45 -27.55 74 69.4 32.44 11.25 66.64 100 93 P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 44.05 -29.95 74 66.7 32.65 11.29 66.59 348 6 P H
7311 55.54 -18.46 74 71.54 36.88 13.45 66.33 201 136 P H
7311 42.64 -11.36 54 58.64 36.88 13.45 66.33 201 136 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 44.13 -29.87 74 66.78 32.65 11.29 66.59 348 10 P \%
2437MHz 7311 56.42 | -17.58 74 7242 | 36.88 | 1345 | 66.33 | 201 | 26 v
7311 43.77 -10.23 54 59.77 36.88 13.45 66.33 201 26 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 43.83 -30.17 74 66.28 32.75 11.34 66.54 350 6 P H
7386 44.05 -29.95 74 60.43 36.66 13.32 | 66.36 | 106 48 P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 44.23 -29.77 74 66.68 32.75 11.34 66.54 350 10 P \%
2462MHz 7386 47.63 | -26.37 74 64.01 | 3666 | 1332 | 66.36 | 398 | 356 | P | V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2390 67.96 | -6.04 74 53.67 27.4 17.36 | 30.47 | 100 | 302 | P | H
2390 4735 | -6.65 54 33.06 27.4 17.36 | 30.47 | 100 | 302 | A | H
* 2412 113.78 - - 99.42 | 27.42 17.4 | 3046 | 100 | 302 | P | H
802.11ax | * 2412 106.83 - - 92.47 | 27.42 17.4 | 3046 | 100 | 302 | A | H
HE20 H
Partial H
106/53 2390 67.15 | -6.85 74 52.86 27.4 17.36 | 30.47 | 249 | 275 | P | V
CHO1 2390 46.18 -7.82 54 31.89 27.4 17.36 | 3047 | 249 | 275 | A |V
2412MHz | « 2412 112.94 - - 98.58 | 27.42 174 | 3046 | 249 | 275 | P | V
* 2412 103.71 . - 89.35 | 27.42 174 | 3046 | 249 | 275 | A | V
Y
\Y
* 2462 115.45 - - 100.8 | 27.62 | 17.47 | 30.44 | 170 | 331 | P | H
* 2462 107.34 - - 92.69 | 27.62 | 17.47 | 3044 | 170 | 331 | A | H
2483.56 71.93 | -2.07 74 57.12 | 27.74 | 1751 | 3044 | 170 | 331 | P | H
802.11ax 2483.76 49.09 | -4.91 54 3428 | 2774 | 1751 | 3044 | 170 | 331 | A | H
HE20 H
Partial H
106/54 * 2462 112.72 - - 98.07 | 27.62 | 17.47 | 30.44 | 400 | 278 | P | V
CH11 * 2462 104.07 - - 89.42 27.62 | 17.47 | 3044 | 400 | 278 | A | V
2462MHz 2483.56 70.3 3.7 74 55.49 | 27.74 | 1751 | 3044 | 400 | 278 | P | V
2483.56 48.13 | -5.87 54 33.32 | 27.74 | 1751 | 30.44 | 400 | 278 | P | V
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2389.38 63.5 -10.5 74 49.22 27.39 17.36 | 30.47 100 299 P H
2389.94 50.05 -3.95 54 35.76 274 17.36 30.47 100 299 A H
* 2422 114.03 - - 99.55 27.52 17.41 30.45 100 299 P H
* 2422 106.46 - - 91.98 27.52 17.41 | 30.45 100 299 A H
802.11ax 2483.9 62.26 -11.74 74 47.45 27.74 17.51 30.44 100 299 P H
HE40 Full 2483.5 50.3 -3.7 54 35.49 27.74 17.51 30.44 100 299 A H
CHO03 2389.94 54.72 -19.28 74 40.43 274 17.36 30.47 295 272 P \%
2422MHz 2389.66 4435 | -9.65 54 30.06 27.4 17.36 | 30.47 | 295 | 272 | A | V
* 2422 111.84 - - 97.36 27.52 17.41 30.45 295 272 P \%
* 2422 102.51 - - 88.03 27.52 17.41 30.45 295 272 A \%
2484.81 59.64 -14.36 74 44.81 27.75 17.51 30.43 295 272 P \%
2483.5 47.22 -6.78 54 3241 27.74 17.51 30.44 295 272 A \%
2383.36 53.53 -20.47 74 39.32 27.33 17.35 | 30.47 108 302 P H
2389.52 43.92 -10.08 54 29.63 274 17.36 30.47 108 302 A H
* 2437 115.7 - - 101.11 27.6 17.44 30.45 108 302 P H
* 2437 106.65 - - 92.06 27.6 17.44 30.45 108 302 A H
802.11ax 2483.62 62.7 -11.3 74 47.89 27.74 17.51 30.44 108 302 P H
HE40 Full 2484.39 49.8 -4.2 54 34.98 27.74 17.51 30.43 108 302 A H
CH 06 2321.48 54.19 -19.81 74 40.27 27.19 17.22 30.49 264 278 P Vv
2437MHz 2388.82 43.69 |-10.31 54 2941 | 2739 | 17.36 | 3047 | 264 | 278 | A | V
* 2437 112.18 - - 97.59 27.6 17.44 30.45 264 278 P Vv
* 2437 103.36 - - 88.77 27.6 17.44 30.45 264 278 A \%
2484.88 63.43 -10.57 74 48.6 27.75 17.51 30.43 264 278 P \%
2484.25 49.22 -4.78 54 34.41 27.74 17.51 30.44 264 278 A \%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2377.06 53.64 -20.36 74 39.51 27.27 17.33 30.47 110 305 P H
2387.7 43.13 -10.87 54 28.87 27.38 17.35 30.47 110 305 A H
* 2452 112.63 - - 98.02 27.6 17.46 30.45 110 305 P H
* 2452 104.74 - - 90.13 27.6 17.46 30.45 110 305 A H
802.11ax 2485.79 62.17 | -11.83 74 4733 | 2776 | 1751 | 3043 | 110 | 305 | P | H
HE40 Full 2483.62 50.62 -3.38 54 35.81 27.74 17.51 30.44 110 305 A H
CH 09 2369.36 54.26 -19.74 74 40.21 27.2 17.32 | 30.47 | 261 | 278 P \Y
2452MHz 2386.44 43.26 -10.74 54 29.02 27.36 17.35 30.47 261 278 A \Y
* 2452 109.88 - - 95.27 27.6 17.46 | 30.45 | 261 | 278 P \Y
* 2452 99.91 - - 85.3 27.6 17.46 | 30.45 | 261 | 278 A |V
2485.72 61.09 -12.91 74 46.25 27.76 17.51 30.43 261 278 P \%
2483.76 50.73 -3.27 54 35.92 27.74 17.51 30.44 261 278 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C19 of C27
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Report No. : FR362117C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 42.47 -31.53 74 65.26 32.56 11.27 66.62 - - P H
7266 4535 | -28.65 74 61.09 37.04 13.53 | 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 42.5 -31.5 74 65.29 32.56 11.27 66.62 - - P \%
2422MHz 7266 44,98 | -29.02 74 60.72 | 37.04 | 1353 | 66.31 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 42.88 -31.12 74 65.53 32.65 11.29 66.59 - - P H
7311 43.37 | -30.63 74 59.37 36.88 13.45 | 66.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 42.03 -31.97 74 64.68 32.65 11.29 66.59 - - P \%
2437MHz 7311 4363 |-30.37 74 59.63 | 36.88 | 13.45 | 66.33 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 41.36 -32.64 74 63.89 32.71 11.32 66.56 - - P H
7356 43.63 -30.37 74 59.82 36.78 13.38 | 66.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 40.81 -33.19 74 63.34 32.71 11.32 66.56 - - P \%
2452MHz 7356 43.18 |-30.82 74 59.37 | 36.78 | 13.38 | 66.35 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2389.66 68.48 | -5.52 74 54.19 27.4 17.36 | 30.47 | 100 | 300 | P | H
2389.94 51.24 | -2.76 54 36.95 27.4 17.36 | 30.47 | 100 | 300 | A | H
* 2422 114.11 - - 99.63 | 27.52 | 17.41 | 30.45 | 100 | 300 | P | H
802.11ax | * 2422 104.64 - - 90.16 | 27.52 | 17.41 | 30.45 | 100 | 300 | A | H
HE40 2484.11 65.69 | -8.31 74 50.88 | 27.74 | 1751 | 30.44 | 100 | 300 | P | H
Partial 2483.5 50.06 | -3.94 54 35.25 | 27.74 | 1751 | 30.44 | 100 | 300 | A | H
242/61 2389.52 67.03 | -6.97 74 52.74 27.4 17.36 | 30.47 | 400 | 275 | P | V
CHO03 2389.1 49.4 -4.6 54 35.12 27.39 | 17.36 | 30.47 | 400 | 275 | A |V
2422MHz | « 2422 110.25 - - 95.77 | 2752 | 1741 | 3045 | 400 | 275 | P | V
* 2422 101.7 . - 87.22 | 2752 | 17.41 | 30.45 | 400 | 275 | A | V
2484.95 61.92 |-12.08 74 47.09 | 2775 | 17.51 | 3043 | 400 | 275 | P | V
2484.74 46.06 | -7.94 54 31.23 | 27.75 | 1751 | 30.43 | 400 | 275 | A | V
2388.084 56.22 |-17.78 74 4196 | 27.38 | 17.35 | 3047 | 199 | 332 | P | H
2388.084 43.5 -10.5 54 29.24 | 27.38 | 17.35 | 3047 | 199 | 332 | A | H
* 2452 114.06 - - 99.45 27.6 17.46 | 3045 | 199 | 332 | P | H
802.11ax | * 2452 104.49 - - 89.88 27.6 17.46 | 3045 | 199 | 332 | A | H
HE40 2483.55 69.57 -4.43 74 54.76 | 27.74 | 1751 | 3044 | 199 | 332 | P | H
Partial 2483.5 52.3 -1.7 54 3749 | 2774 | 1751 | 3044 | 199 | 332 | A | H
242/62 2389.866 58.03 | -15.97 74 43.74 27.4 17.36 | 3047 | 400 | 271 | P | V
CH 09 2390 43.64 |-10.36 54 29.35 27.4 17.36 | 30.47 | 400 | 271 | A |V
2452MHz | « 2452 108.83 - - 94.22 27.6 17.46 | 30.45 | 400 | 271 | P | V
* 2452 100.58 - - 85.97 27.6 17.46 | 30.45 | 400 | 271 | A | V
2483.76 64.92 -9.08 74 50.11 27.74 | 1751 | 3044 | 400 | 271 | P | V
2483.5 51.95 | -2.05 54 37.14 | 27.74 | 1751 | 30.44 | 400 | 271 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
25736 38.08 |-35.92 74 54.85 39.07 -2.54 53.3 - - P
2.4GHz
802.11ax
HE20 24848 38.71 -35.29 74 55.48 39.16 -2.57 53.36 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Report No. : FR362117C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
32.16 21.81 |-18.19 40 30.37 23.39 0.5 32.45 - - P H
182.28 22.62 -20.88 43.5 37.93 14.96 2.08 32.35 - - P H
264.09 20.9 -25.1 46 30.74 20.08 25 32.42 - - P H
557.6 27.07 |-18.93 46 30.28 25.72 3.64 32.57 - - P H
751.5 30.21 -15.79 46 30.85 27.61 4.26 32,51 - - P H
903.4 3428 | -11.72 46 32.85 28.65 4.68 31.9 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 34.32 28.17 -11.83 40 37.7 22.37 0.56 32.46 - - P \%
LF 188.22 27.62 -15.88 43.5 42.97 14.9 211 32.36 - - P \Y,
256.8 20.72 -25.28 46 31.26 19.41 2.47 32.42 - - P \%
453.3 25.69 -20.31 46 31.82 23.11 3.28 32.52 - - P \%
652.1 28.53 -17.47 46 31.21 25.98 3.95 32.61 - - P \Y,
937.7 32.34 -13.66 46 29.41 29.78 4.77 31.62 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C26 of C27
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Report No. : FR362117C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 C27 of C27
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Jack Tasi, Gary Guo and Steven Wu

Relative Humidity : 50~65%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D75
FAX : 886-3-327-0855
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: FR362117C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7
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Fundamental

1 (dBuv

) Date: 2023.07.20
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L0000z VoW o sa0Ks1s o At

RBW:1000.000KHz VBW:0.180KHz SWT:Auto
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Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Vertical
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Avg.

RBW:1000.000KHz VBW:0.180KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

6+7

Horizontal

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.180KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

6+7 Horizontal Fundamental
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o0 P beAK B 74
s04) \/‘\’\,
g
o
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

6+7
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

6+7 Vertical Fundamental

Date: 2023.07-19

90 \\k
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+7

Horizontal

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.180KHz SWT:Auto

AV6_54 3m 9120D_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:0.180KHz SWT:Auto

- oo 20230720 1o bae 20230720
1200 100 -
og— 09
.
1000 o 1009
900) \ 900)
509 i ek e 74 w09 venc7a
o N g
60.0( \ 60.0/
o o j w————
s0d ottt 500t ers o At
Py Py
g 209
204 209
10q 109
7 T BT T T . I T T TR Y
reavoncy i) reaiency ()
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
RBWAI000.000KHz VBW-3000000KHz SWT:Auto RBWAI000.000KHz VBW:3000.000KHz SWT:Auto
oy oue 20230720 4 oy bae 20230720
1300 100
1200 1200
oL 09
1000) >~ 1000)
% g
504 w09
70.0/ > 70.0/
0.0 \/\/ AVG_BE_ba| 0. AVG_54]
s00 o 509 f g
a0 e !N e
g 209
204 209
10q
reavoncy i) Hreaioncy ()
:03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D8 of D75



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+7

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.180KHz SWT:Auto

b
1000 == 1009
00 \\ PEAR BE 74 809 ] PERK T4
SEBEESsnnnnnnn] : —
" o OO A0 P PO
o
Site 2 03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
A ooy oo st
Peak
1000/ 100.0/
90| A\\ 900
80.0| ASN 80.0
s0d S p—— 500 P ——
40.0| ey B e e e —
1 03CH16-HY it 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

AV6_54 3m 91200_1522_230323 VERTICAL
RBW:1000.000KHz VBW:0.180KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D9 of D75



ssamonas. FCC RADIO TEST REPORT Report No. : FR362117C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

6+7 Horizontal Fundamental

) @Buvim) Date: 20230726 ) @Buvim) Date: 20230726
1300 1300
1200 1200
1100 P 1109
1000 1000
00f 509
800 809 t R
700 700 / \\v
s 600
b Y
sogee 50.0hapbirbgpeasaseb oA s Sk A
a0 400
300 300
20 209
109 109
S0 220, a0, 7360, 260, 2400 215 000 00 500 1700 1900 zioo 2300 2600 2700, 000
Frequency (WHz) Freauency (WHz)
site 03CHI6-HY site 03CH16-HY
Condition PEAK_BE_74 3m 91200_1522_230323 HORIZONTAL Condition PEAK_74 3m 91200_1522_230323 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20230726 ) @Buvim) Date: 20230726
1300 1300
1200 1200
1100 1100 1
1004 v\

wod

G5
500 S i
g B e IS
300) a0
200) 200
100 100
510 29, 20, 7360, 200, 2400, 215 0 o6 500 00 1800 2io6 2300 2500 2700 3000
Frequency (WHa) Freauency (MHa)
site 03CHIG-HY site 03CHI6-HY
Condition AV6_BE_54 3 91200_1522_230323 HORTZONTAL Condition AV6_54 3m 9120D_1522_230323 HORTZONTAL
RBW:1000.000KHz VBW:0.620KHz SWT:Auto

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D10 of D75
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

6+7

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

oo 2023720 oo 2230728
609 7 - 09 L
Y i 50,0 A s s AT
w09
romner e Hreasncy
Site : 03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
 RBWAIO0 000K+ 2 VBW:3000000KHz SWT:Auto REWEI000000KHz VBW:3000000KHz SWAuto
Peak
1000 P 100.0)
s0d { Py
104 £ g
—f .
s00) 500 ; ]
400 P e e S e e Sttt S
Y
romner e Hreasncy e
ite :03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

AV6_54 3m 91200_1522_230323 VERTICAL
RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D11

of D75



SPORTON LAB.

FCC RADIO

TEST REPORT

Report No.

: FR362117C

-
e
1wog \
i
809 800 PEAK 74
109 W 04
i .
b A A
50.0 50,0 SRl
-
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition : PEAK_74 3m 9120D_1522_230323 HORIZONTAL
s v ot e oo
o
i
509 s00] |
40.0| B e
-
-
Site :03CH16-HY Site CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
e s e e

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR362117C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

6+7 Horizontal Fundamental

A (@BuVim) Date: 2023.07.25

PEAK_BE 74
s [ peacee 74|

700 b MW
it

‘
wa R IR

109

430 2840, 2450, 2460, 2470, 2480, 2450, 2500
Frequency (Miz)
site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.07.26
1309
1209
1100
/\/\r\
1009 Y

L
70.0 r\,\

s00) .

AVG_BE_54]
1 B
500

400)

300

200)

109

430 2840, 2450, 2460, 70, 2480, 2490, 2500
Froquency (MHz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D13 of D75



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

oy
100 /‘f‘“\ 10|
- f
809 800 I PEAK 74
700| 700| I
b J
50.0) 50.0} MWWMM-«WMM”
o
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
oot soni e e 0B o st
Peak
o
o] Va
500 1 s00) 1 =
40.0) 40,0
-
o
Site :03CH16-HY Site CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D14 of D75



ssamonas. FCC RADIO TEST REPORT Report No. : FR362117C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

6+7 Vertical Fundamental

A (@BuVim) Date: 2023.07.25

100}

1000

900)

w09 o { PEAK BE 74
700) M"’\«V

PRI

s anto
500

fm.f‘ww\

430 2840, 2450, 2460, 2470, 2480, 2450, 2500
Frequency (Miz)
site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

1 (@BuVim) Date: 2023.07.26

\\/\,VF AVG_BE 54
500 ™~

300
200)
109
430 2840, 2450, 2460, 70, 2480, 2490, 2500
Froquency (MHz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D15 of D75



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

6+7

Horizontal

Fundamental

Date: 2023.07-21

Date: 20230721

7

|

i PEAK 74
700
600 e

Avg.

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

F———"
00 ‘\ PEAK_BE 74| 50,00t T ke AT
o0 ", 400
o wi
s00f e et 300
Attt B -l
509/ 200)
409 109
200)
G0 o T oo moo 7o B0 00 700 00
200 Froauency i)
100 Site 03CH16-HY
2460 2463.2465. 2467, 2469.2471. 2473. 2475.2477.2479. 2481. 2483.2485. 2481. 2489.2491. 2493. 2495.2497. 2500 Condition PEAK_74 3m 91200_1522_230323 HORIZONTAL
ey i RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
£03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) dBovim) Dote:2023.0721 2 uvim) Date: 20230721
1300 1300
1200 1200
1100) 109
ma.n/‘/\/—\\ 1009
s00) \ a0
a0 w0
700
609 N AVG_BE 54| V6 5
500 = T =
100 —
200) 200
200 200
100) 100
50 24852465 2457 24682471 AT 2470 2007 2485.24 Jiot 215 2405 2007 o n wes moo oo B0 7w 300
roquency (Wi Froquency ()
2 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 91200_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D16 of D75



ssamonas. FCC RADIO TEST REPORT Report No. : FR362117C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

6+7 Vertical Fundamental

Date: 2023.07-21

A g8y Date: 20230721

1300)
1200)

204 a0

209 PEAK BE 74 80 | PEAK 74
100 00

00| Sl bt

w.. RS, e )
Site +03CHI6-HY Site 03CHI6-HY

Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

e e s v R i v,
Peak

moECET

90.0/ S Y 90.0

+ T w0 / s
s0d e 500 i B e e
— o, i s s e

1 03CH16-HY Site 03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D17 of D75
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR362117C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

6+7

Horizontal

Fundamental

Date: 2023.07-21

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

© AV6_54 3m 91200_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

o™
wod
600 o et A
500 50.0lrreldompmlisbo il A
o
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
RO 00D 000Kz VOSSO 00K WA RO To00000k: VoW 3000 000K WA
Peak
s0d
1009 e
wd
500 509 e ———|
40.0) 40,0 —m——
s
2
Site :03CH16-HY Site 1 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D75



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

6+7

Vertical

Fundamental

A (@BuVim)

Date: 2023.07-21

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

50
o
800 o 800 PEAK 74
by Iy
50.0] §n,UWWWM“‘MMW'W
o
2
Frer b o

Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL

RBWIO00000KH2 VOWES000000KHs SWT-Adto REWI000000K1z VEW-3000000K1z SWT-Auto

Peak
-
g ava wd
500) 500 5 |
40.0| B e
o
2
ey ey

Site :03CH16-HY Site CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

+ AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of D75



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

6+7

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Dote: 20230719 ) sy Date: 20230719
1300 1300
1
1200 — 1200
110, M 109
1000 1000 I
804 " a0
e PERK 74
704 MJ”“ 700
s00) o0
e
A st
0 s 0.0t i
00 400
300 100
200 00
100 100
S0z 7540 700 Ty 00, 7z, PITT: 00 TG a0 s 1800 76 700 00 2000, 000
Froquency (i) Freauency (MHe)
site 03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 20230719 ) @Bavim) Date: 2023.07-19
1300 1300
1200 1200
T
1109 oy 1109
1000 ! 1000
anq| | 900
700 / 700
50 = 609 | R
504 =< 500 e —
04 B e
300 100
200 00
100 100
S0z Ty 760 Ty 700, 7z, PITT: 00 [N T i 70 00 700 000
Froquency (i) Froquency (MHz)
ite +03CHI6-HY sit 03CHI6-HY
Condition + AVG_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D20 of D75



ssamonas. FCC RADIO TEST REPORT Report No. : FR362117C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

6+7 Horizontal Fundamental

Date: 2023.07-19

PEAK_BE 74

50 e OO

100

450 2040, 2850, 2460, T 280, 2490, 2
Frequency (Miz)
Site £03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @Buvim) Date: 2023.0719

1109 o~
/ —

100.0| S

900

800

609) —\,\ AV6_BE_54,

T

400)

430 2040, 2450, 2450, 2470, 250, 2490, 2
Frequency (MHz)
Site 03CHI6-HY
Condition AV6_BE_54 3m 91200_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D21 of D75



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

6+7

Vertical

Fundamental

1 g8V Date: 2023.07-19

B

Date: 2023-07-19

Avg.

o9
.ﬂ’mﬁ 700 L‘
ood
50, ,,'N 5DUM~AWWM~NMM”WM Shbui i 8
a0 g
09 309
20 209
10d 109
D 7 T s o T N =™ T e
rsaroney ) Heasoncy i)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
RBWAIO00.000KHz VBW:3000000KHz SWT:Auto REW000.000KHz VBW:3000.000KHz SWT:Auto
Peak
s consom oate: 2023710 s goavim o 20230719
1500 1509
1209 1209
10.0/ 10.0 1
1000 ( v/\ 1009
%0g \ s0g il
wnd J | w04
= |
j— w09 -
s0d 509 ERE =
400 B e e
09 509
20 209
10d
T 65— iz a7 L /Sy
roavoney ) Heasoncy i)
:03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition ‘AV6_54 3m 9120D_1522_230323 VERTICAL
RBWELO00.000KHz VBW:0.270K+z SWT:Auto

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

6+7

Vertical

Fundamental

Peak

Date: 2023.07-19

0.l

100

b
g,

st ]

1

'S,

PEAK_BE 74

st

450

Site
Condition

2040, 2850, 2460, 2470,
Frequency (Miz)
£03CHI6-HY

280,

+PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2490, 2

Left blank

Avg.

1 gV

)

Date: 2023.07-19

AV6_BE_54,

-

430

Site
Condition

2040, 2450, 2450, 2470,
Frequency (MHz)

03CHI6-HY

AV6_BE_54 3m 91200_1522_230323 VERTICAL

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

250,

2490, 2

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

R

eport No. : FR362117C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH11 2462MHz
6+7 Horizontal Fundamental
100 s | 109
00 PEAK BE T4 809 | PERK T4
T00) MWMWW% 7o) WM/
s00) s vy 600) R
500/ et e rbeor) 5DUMWMWMAMMMuWWMW
o
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
Ao T005 000K VoW soet ks W T Aot To00Gaokss o Soom 0 ST
Peak
1000 \ 100.0|
|
500 60 { G 54
500 500 7 —=
40.0| 40,0 e
ite 1 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
RONHO% p0oRs B BroRs Sty W00 VOO LTORS 12 Wt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR362117C

oy vate 20230721 . bates 20230721
1504 1500
1204 1200
i
10 g
-y
To0i 100
a0q) 500
209 PEAK BE 74 80 PEAK 74
70d . - 700
600| LAY 60.0)
et e ——
" I
50.0/ wwww by = 50.0 Mwm»wmmwww"‘ e
400 09
204 200
200 200
10d 100
T AR AT TSR T BT AT AT AT AT TS TS AT AR T T TS oo e o Ten oo Zi0 70 2on 7700 )
reuoncr i) Trecuency iz
Site : 03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
 RBWA1000.000KHz VBW:3000.000KHz SWTiAuto RBW:I000.000KHz VBW:3000000KHz SWT:AuTo
s amavin) vate 20230721 s aouvim bates 20230721
1300
120
g
100
Py
500
700
w0 / i
500 e —
A ——
B e i S
g 300
200 200
10d 100
i TS AT ST TR AT oo e o T T w0 w0 7 5000
Faoncr e Frecuency (ke
:03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition ‘AV6_54 3m 9120D_1522_230323 VERTICAL
RBWA1000.000KHz VBW:0.270KHz SWTiAuto RBWAI000.000KHz VBW:0.270KHz SWTiAuto

TEL : 886-3-327-0868

Page Number : D25 of D75
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

6+7

Horizontal

Fundamental

1 (dBuv

) Date: 2023.07.28

Avg.

RBW:1000.000KHz VBW:0270KHz SWT:Auto

) aBuvim) Dates2023.07.28
1300 1309
1200 1209 .
100 Moy 100
1000 o 1000
90.0/ // 90.0
/
a00 s w09 e
70 709
] - .
sua) O SO MUY RS P
10 g
304 200
204 g
104 109
510 7 F 7360 0. 7400 75 o e wen w0 20 Bz 70 300
Fraquoncy Oz Fraency (i)
site 03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
RBWA1000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
1 aBum) Date:2023.07.28 J i) Dates2023.07.28
1300 1309
1200 1209
1o 10 "
1000 ‘f \,’\\ 1000
a0 w0
) N
a0 w0
70 A 709
ond / s0d ' -
s0d 500
40.0f 40,0t
300) 300
204 9
104 109
S0 e 7360 0. 7400 7815 oo e wen w0 20 B0z 7i0n 350
raquoncy O Freavency (M)
Site 03CH16-HY Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition /AV6_54 3m 9120D_1522_230323 HORIZONTAL
RBW:000.000KHz VBW-0.270KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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1 g8V Date: 2023.07-28 A g8y Date: 20230728
1300] 1300)
1200) 1200) T
1100 S 100
1000 r e 1000
900 900
s00) 809 PR
700 5 700
s00) 600 i
I
500 50,0 A I
400) 400)
300) 300
200) 200
100 109
310 7320, 2340, 260, 2380, 2800, s 000 W00 As00. 4700, 1900 2100 200 2600, 2700 000
Frequency (MiHz) Frequency (MHz)
Site £03CHI6-HY Site 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.07.28 A @Buvim) Date: 20230728
1300) 1300)
1200) 1200)
1100 109 3
1000) = 1000)
s00) 809
700 700
600) 609 S
500 5 500
400 T B e
300 300
200) 200
100 109
310 7320, 2340, 2560, 2380, 2800, s 000 0. fs00. 4700 ¥ 200 2300 2500 2700, 000
Frequency (MHz) Froquoncy (MHz)
£ 03CHI6-HY site 03CH16-HY
Condition * AV6_BE_54 3m 9120_1522_230323 VERTICAL Condition AV6_54 3m 91200_1522_230323 VERTICAL
RBW:1000.000KHz VBW:0.270KHz SWT:Auto RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : D27 of D75
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

6+7

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

AV6_54 3m 9120D_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Date 0230728 " oate: 20230728
1300 1309
1200) 1200 X
110, Vs L 100)
1000) 1009
s0d 500
209 \WW"\ PEAK BE 74 80 PEAK 74
700 Ty 700
N wd
Ie——
- Weercpmriceomspochrde] - TR R PO o
100 400
204 200
20 200
104 100
0 TRTRTIRTS 2T a TeT 7 oo e oL Wen  feoo 20 Bao 200 2100 00
roauency (Wiz Freduency (M)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
RBWA1000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
s By Date:2020.0720 ) asuvim) oate: 20200720
1304 1200
1200) 1200
o 0
tongf | /\ 1000)
0o | ) A%, 900
50 \ w09
104 \ 700
609) L VG BE_ba| 609 V654
50.0/ L 50.0/ —
O W S O O S A v
100 P s
204 200
20 200
104 100
60 7457 2465 TAET 2GR 20T TR R TRTTIRT TR TR TR T T R T NN Fioo 0. 70 7700 00
roquency (Wiz Freauancy (M)
:03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

6+7

Vertical

Fundamental

Date: 2023.07-28

ZEERENS:

Date: 20230728

Avg.

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

AV6_54 3m 91200_1522_230323 VERTICAL
RBW:1000.000KHz VBW:0.270KHz SWT:Auto

904 a0
209 Ty PEAK BE 74 80 PEAK 74
704 W 0 7o) ,i
A
50 o0
R S S ———| unsivimosgmpenorail e |
500 A= [ EO AR ——s—
409 400
200) 209
204 200
100) 100
460 2463, 2465. 24572460 2471 2475 2475 2477, 2470, 2407 2483.2485. 2487, 2460 2407 2403 24052097, 2 00 Too W0 Wb To6o 70 700 00 7700, 00
Frequency (i) Froauency i)
Site 2 03CHI6-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) dBovim) Dote: 20230720 2 @Bavim) Date: 20230728
1300 1300
1200 1200
1100) 109
1000 1000
o S o
a0 w0
o \
700 S 700
500 o 4 609
G BE 54 e ]
s00) b 500 J
S O O —
SRR AN S R i
100 0
200) 200
200 200
100) 100
460 2463.2465 2457 2460 24T T RTTRTTRTTER T Jiot 215 2405 2007 0 oo oo i 70 500 700 300
Frequency (M) Froquency ()
ite 2 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 91200_1522_230323 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR362117C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

6+7

Horizontal

Fundamental

Avg.

1109
1000)

-

AN
- f/ 1
" 7

400] =

300

200

100

3102920, 40, 2300, 2560, 220, 2840, 28
Frequency (MHz)

Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL

RBW:1000.000KHz VBW:0.560KHz SWT:Auto

1100/ Mwﬂmmﬂm‘/t 10,0,
704 / 700) "
s00) 609 4
o i i an o A
o e o e e
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
EEE S e

.
1000

s00

w00

700

609 G5
509 | m——
B T e e e

300

200

100

000 W00 T500. 1700 1900 2100 2300 2500, Z700. 3000
Frequency (MHz)

Site 03CH16-HY

Condition AV6_54 3m 9120D_1522_230323 HORTZONTAL

RBW:1000.000KHz VBW:0.560KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

6+7

Horizontal

Fundamental

Avg.

Date: 2023.07-21

~
0 o ~{ G e 54
500 S
400 =
309
200
100
TERTITY 250 20 270 Zas0. 220, z
Froquency (MH)
site 03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

10.0{ y"""‘”

100 T

L

s BT PEAK BE 74
R I =
= TRBPIIIN
o

T - S e T S
rewsncy
Site : 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
v

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR362117C

) b Date: 0230721 " oate: 20230721
1300 1309
1200) 1200 -
o 0
P
1000 [ & 1000
s0d 500
a0 \u. 500 -
104 100
i
a9 g 609 AN A
50. - 50,0t SNl A
100 400
204 200
20 200
104 100
S0, 7 7% 750 400 3420 prT oo e oL Web  feoo 2o Bao oo 700 S50
roquency (Wiz Freduency (M)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
RBWA1000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
s By Date:2020.0721 ) asuvim) oate: 20200721
1304 1200
1200) 1200
o 0
1000) < 1009
VA
anq| [ VA Y 900
a0 500
104 700
s0d w0 1 o
s o s09 T =
a0 - - 4O = e it
204 200
20 200
104 100
S0, Py 7% 750, 400 3420 P T R T NN P T T T 3500
roquency (Wiz Freauancy (M)
e :03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition ‘AV6_54 3m 9120D_1522_230323 VERTICAL
RBW1000.000KHz VBW:0.560KHz SWT:Auto RBWFL000.000KHz VBW-0.560KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

6+7 Vertical Fundamental

Date: 2023.07-21

1000/

PERK BE 74
709 St M»%w
s04) bl

;
wod S L o WA NI

450 2040, 2850, 2460, 2470, 280, 2490, 2
Frequency (Miz)
Site £03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A @Buvim) Date: 2023.07.21

600 = AVG BE b4

430 2040, 2450, 2450, 2470, 250, 2490, 2
Frequency (MHz)
Site 03CHI6-HY
Condition AV6_BE_54 3m 91200_1522_230323 VERTICAL
RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

6+7 Horizontal Fundamental

A (@BuVim) Date: 2023.07.21

evel (dBuvim) Date: 2023.07.21
1300 1300
1200 1200
110 G o)
1000 1000
900 90
800 80

700 e 700 §

w S b . I
i

s L

50,0} st

o

Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition : PEAK_74 3m 9120D_1522_230323 HORIZONTAL
oot oo oo ooy s o

Peak

o

1000 N 1000

g

60.0) Zans

609 VG54
500 T s00]
L e

309 300]
200) 200)
109 100]
3102520, 2340, 2360, 2380, 2400, 20 2840, 24 000 300, 1500, 700 100, 200, 2500, 2700, 0
Froquency (MHz) Frequency (MHz)
Site +03CH16-HY site CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition + AV6_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.560KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

6+7

Horizontal

Fundamental

Peak

A (@BuVim) Date: 2023.07-21

109

1100
"

1000

900

V‘«Ww a7
eebenbrapne]

430

site
Condition

2840, 2450, 2460, 2470, 2480, 2450, 2500
Frequency (Miz)

+03CH16-HY

+PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim) Date: 2023.07-21

1300
1200
1109
1000
900
800
700
500
500
400
309
200
109

AT

430

Site
Condition

2840, 2450, 2460, 70, 2480, 2490, 2500
Froquency (MHz)

+03CH16-HY

: AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

6+7

Vertical

Fundamental

A (@BuVim)

Date: 2023.07-21

Avg.

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

2oq
>
. W
o
809 800 PEAK 74
Y B v ev ) | e
s
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
w03 0aon s vowscea oo et o To00ooome oS30 b00k e St
m0q
wod .
o
a I «
s : ———H
40.0| 40,0 T
s
e
P e
Site :03CH16-HY Site CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHZ VBW:0.560KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

6+7

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2023.07-21

109

b TS

sy

B v —

PEAK_BE 74|
7

430 2840, 2450, 24

site

Condition

0. 2470,
Frequency (Miz)
+03CH16-HY

2480,

+PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2450, 2500

Left blank

Avg.

1 (@BuVim)

Date: 2023.07-21

1300)
1200)
1109

1000p e

900
800
700
500
500
400
309
200
109

AVG_BE_54]

430

Site
Condition

2840, 2450, 2460, 70,
Froquency (MHz)
+03CH16-HY

: AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

2480,

2490, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

6+7

Horizontal

Fundamental

1 g8V Date: 2023.07-21

1300]
1200)

it

o)

Date: 20230721

Avg.

RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

AV6_54 3m 9120D_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:0.560KHz SWT:Auto

I
00| 5 M 600 \w
50. 5WWWM«~M~»MWMMMM/
o
u
P e
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
REWAIO0B000Rs YDRSODOLCOR - WA REWEIo00 D00k VoW SBOOOR 1 S T
|
=g | e ———
400 BT A s s S
u
P et
ite :03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

6+7

Horizontal

Fundamental

Peak

Date: 2023.07-21

el /

/“‘WMW“\V\WM’“M

\v PERK B 74
.
”

fart SRV

450 2040, 2850, 2

Site

460 2470, 280,
Frequency (Miz)
£03CHI6-HY

Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2490, 2

Left blank

Avg.

A @Buvim)

Date: 2023.07-21

i N
" / T NP

N

=

T

AV6_BE_54,

430

Site
Condition

2040, 2450, 2450, 2470, 250,
Frequency (MHz)

03CHI6-HY

AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

2490, 2

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

6+7

Vertical

Fundamental

1 g8V Date: 2023.07-21

Avg.

RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

AV6_54 3m 91200_1522_230323 VERTICAL
RBW:1000.000KHz VBW:0.560KHz SWT:Auto

oo 2230721
o -
0 120
10.0/ 10,0 1
1000 KW 1009
o g
o g
P ,,w““"'“"’j w0
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. . I T -
50. 50,0k bl b i 14
o 109
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209 g
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T - T T T
roaroney ) Hreasncy
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
REW:I000.000KHz VBWE3000000KHz SWTAuto REWEI000000KHz VBW:3000000KHz SWAuto
vy e 20250721 - oo 20230721
w00 10
0 10
g s
,
o g
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w04 g
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o0y 7 o0 e ]
500 P 500 7 B
400 = - - == - 40O S R
Y g
204 g
1 g
T T LTS W wmwm
roaroney ) Hreasncy e
ite :03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

6+7

Vertical

Fundamental

Peak

Date: 2023.07-21

100

by g D

e w*"””"““"u\

\ veR BE T
s

Sy

450 2040, 2850, 2

Site

460 2470, 280, 2490, 2
Frequency (Miz)
£03CHI6-HY

Condition +PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A @Buvim) Date: 2023.07.21

N e BE 54
N
P —

430

Site
Condition

2040, 2450, 2450, 2470, 250, 2490, 2
Frequency (MHz)

03CHI6-HY

AV6_BE_54 3m 91200_1522_230323 VERTICAL

RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L
6+7 Horizontal Fundamental
1100 e, " 10.0|
1o [ "V\N\N\ wnd
o /
700 70.0/ T T T
)
50.0] bessmotesait e Moottt ot sn,nmwwwmwwwmwww "
e
Site 2 03CH16-HY Site. : 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
R IO030000 7 W Se0oTE s ST A Rt 0000080t Vo 300 DK W T A
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700 \ 709
600) s 60.0) o
500 504 — o
40.0| B B
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Site 2 03CH16-HY Site. : 03CH16-HY
Condition : AVG_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORTZONTAL
Rewioco s Ve okts T Raviioo0 Do Vo3 00 T r
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No

. FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

6+7

Horizontal

Fundamental

A (@BuVim)

Date: 2023.07.20

Avg.

2o
o .JV\'M\/N“‘\/’WN *\

AVG_BE_54]
500
400)
300
200)
109
430 2840, 2450, 2460, 70, 2480, 2490, 2500
Froquency (MHz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

1200
1o
1000) "\ﬂ/
a0
o0 WMW"W [ —
04 WW«WM ;
a0
g TP S
409
200
200
10d
T T E T L a0 T
Heauency (e
site £03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto
Peak Left blank
1 gBuvim) bate:2023.07.20
1304
1200
ol
100

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - L

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

) aBovim) Date: 20230720 evel @BV Dates2023.07.20
1200 1300
1200 120
|
1ol s o)
1000 \f‘\/\[\ v 1004
a0 L a0
a0 A a0 PEAKTA
704 3 70
‘ /L -
o0 ] o0l
e
- i bbb AN
50.0] b 50.0fryhoMrsicdhintaiatches
400 400
200 30
209 204
109 100
S0, 0. 70 7580, 700 a0, P 0 w0 . moo o zon om0 7w
Freauency (WHr) Freauency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20230729 ovel @Buvim) Dates2023.07.29
1300 1300
1200 1200
100 100
|
1000 1004
a0 a0l
W\/\
a0 rarat a0
109 ) 700
a0 A . ool e
500 pt 500] T
(R O A >
40.0| 40,0 e T
300 30
200 20
100 100
S0, 76 75 7300, 700, . P G0 oo w0 oo 1o e B Boe 200 o
roquency () Freauency (2}
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition

+ AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

6+7

Vertical

Fundamental

A (@BuVim)

Date: 2023.07.20

Vf’“\f
o Mwwwww

s L

PEAK_BE 74|

Avg.

;
v
o

e e E
500 Sl (NN NPV |
40.0| -

200
200
100
T 75 750, 7o Zi60. o
roauency (i)
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

300
200)
109
430 2840, 2450, 2460, 2470, 2480, 2450, 2500
Frequency (Miz)
site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 2023.07.20
1300)
1200)
1109
1000)

Left blank
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FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

6+7 Horizontal Fundamental

A (@BuVim) Date: 2023.07.29

b
e A
po
809 800 PEAK 74
00| 700] \
a0 , W s
——— st
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
Crowicooton s S owosoom e s S
e

909 /Wr\/ 900
700 700
a0l s0q)

. VY — ==

T e
309 300]
200) 200)
109 100]
310 2340, 2360, 2380, 2400, 2420, 2840, 2a60. 2472 000 300, 1500, 1700 1300 2100 2300 2600. 2700, 0
Frequency (MHz) Frequency (MHz)
Site +03CH16-HY site £ 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition + AV6_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto + RBW:1000.000KHZ VBW:0.620KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT

Report No

. FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

6+7

Horizontal

Fundamental

A (@BuVim)

Avg.

=
f\/\\/\vﬂ/ bl V\

-

—d AVG_BE 54

500

400)

300

200)

109

430 2840, 2450, 2460, 70, 2480, 2490, 2500
Froquency (MHz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Date: 20230729
1300
1200
100 /' P
1000 W M\A“w« ey
a0
209 PEAK_BE 74
100 i
s
s Pt
109
209
200
10
T T 750, 70, 275 7450 P
Froquency (i)
site £03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 2023.07.29
1300
1200
100
1000

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

6+7

Vertical

Fundamental

A (@BuVim)

Date: 2023.07.29

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

a0

- e o0

o

809 800 PEAK 74

w AL | I——

50,0 50,0 ks imnsa b Nt A

o

Foncy g Freincy g
ste oacHieHy sie oacrs+y
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
REWI000000K342 VEW-3000000K 2 SWT-Auto REWI000000K1z VEW-3000000K1z SWT-Auto
Peak
o [— o [——

-

w0 M/ s0d

f

by

a0 S Y "
40.0| 40,0 B S

o
2

sy ey oo

Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHZ VBW:0.620KHz SWT:Auto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

6+7 Vertical Fundamental

1 6Buvim) bate:2023.07.20
1304
1200
1o
100 it
WW W/
a0
w09
MW‘ ‘M
a0
o bbb
409
200
200
10d
T T E T L a0 T
roauency (i)
site £03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (4BuVim) Date: 2023.07.29
1309
1209
100
1009
900 N
- Va VeV, { f\/\ \
700) = AN
600 \’_\ AVG_BE 54
500 ™~
400
300)
200
100)
430 2440, 2450, 2460, 70, 2480, 2490, 250
Frequency (MHz)
Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 20230720
1300
) @Buvim) Date: 2023.07:20 1200
1100
1300 1000
1200 a0
1109
80 PEAK 74]
1000 109
900
00 o ]
PEAK 74| 500 S
E———TE »
700 . Aot A e
e
o0 VG5 309
o R R VR e s
L e
100
300
004000 o0, 00 0000 2000 000 000, 18000
200 Frequency (WHz)
100 Site 03CH16-HY
00000 So0 000 T TN D T Condition PEAK_74 3m 91200_1522_230323 VERTICAL
Frequency (WH2)
site 03CHI6-HY
P k Condition PEAK_74 3m 9120D_1522_230323 HORTZONTAL

Avg.

TEL : 886-3-327-0868 Page Number : D50 of D75
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR362117C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Horizontal

Vertical

1 (9BuVim) Date: 2023.07.20

1300
1200
1109
1000
90
800
700
504
504

G 54

300
200)
100

14470 14473, 14AT5. 14477, 14475, 14451, 14480, 14405, 14437, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (MH2)

03CH16-HY

A @Buvim) Date: 20230720

Ve 54

7700 17730, 1750, 17770, 17790, 17610, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
Frequency (MHz)

17.7G
~18G
Avg.

Condition AV6_54 3m 9120D_1522_230323 HORTZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
14.47G
~14.5G
Avg.
g
o04) AVG|54] o) AVG| 54
ot S S O N N A
T i T T e T T T T O T T s o
Condition AVG_54 3m 9120D_1522_230323 VERTICAL Condition /AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

6+7 Horizontal Vertical

s aBm) oate 2023.07.20 s aBavmy oate: 20230720
1300) 1200
1200 1200
o 0
1000) 1009
a0 %00
809 PEAK 74 0.1 PEAK 74
700 709
60| AVG_54] 604 AVG_54
504 g A e ) 504 i T —— s
Py S WWWFW
204 200
‘
.
So004000. o0 W0 oo w0 wo  faoo a0 w0400 T oo s faoos. som0
Freaquency Oz Heauency ()
site +03CHI6-HY site £ 03CHIGHY
Condition : PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR362117C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

6+7

Horizontal

Vertical

1 dBuvim)

Date: 20

23.07-20

1300
1200
1109
1000
900
a0
700
504

V6,54,

300
200)

100

14470 14473, 14475, 14477, 14475, 14451, 1448 14485 14457, 14459, 14491, 14493, 14495, 14457,

site

03CH16-HY

Frequency (MHz)

1

A @BuVim) Date: 2023.07.20

7700 17730, 1750, 17770, 17750, 17610, 17830, 17850, 7870, 17890, 17910, 17930. 17950 17570, 18000
Frequency (MHz)

17.7G
~18G
Avg.

Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
14.47G
~14.5G
Avg.
g
o04) AVG|54] 00 AVG| 54
1 o I N By I
T T TS RS T T T S T A T T T R T T T o
Condition AV6_54 3m 9120D_1522_230323 VERTICAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Vertical

A (4Buvim) Date: 2023.07.20 A (4Buvim) Date: 2023.07-20
1300 1300
1200 1209
1o o
1000 1000
900 90
200 PEAK 74| 9 PEAK 74
700 7o)
oo G 54 9 G 54
504 504 =
R R e E e pu— > R RN it
00t~ P
304 300
200 200
100 10
30004000 5000, 5000 70000, 7200, Ta000, To000 18000 0004000. o0, 2000 70000, 72000, 74000, 6000, 16000
Froquency (Miz) Frequency (WHz)
site 03CHI6-HY Site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D54 of D75
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Harmon

ic @3m

ANT

802.11b CH11 2462MHz

6+7

Horizontal

Vertical

1 (@Bvim) Date: 20250720 A Buvim) Date: 2023.07.20
1309 1309

1200 1200

ol 1100

1009 1009

a0l o0

s09) a0

700) 700

09 V6 54 609 V654
sog 50

« P =SS —
300 300 B S S e e S T

200) 200

109 100

FATO VTS TATS. AT, V0TS, TG LS. THae, 1T T80, A 1o, Ve, TS
requency (W)

7700 17730, 1750, 17770, 17750, 17610, 17830, 17850, 7670, 17890, 17910, 17930. 17950 17570, 18000
Freauency (MHz)

17.7G
~18G
Avg.

Condition

03CH16-HY

AV6_54 3m 9120D_1522_230323 VERTICAL

site 03CHI6-HY site £03CH16-HY
Condition AV6_54 3m 91200_1522_230323 HORTZONTAL Condition : AV6_54 3m 91200_1522_230323 HORTZONTAL
) guvim) Date: 20230720 ) @Buvim) Date: 2023.07:20
1300 1300
1200 1200
1109 1100
1000 1000
900 a0
s04) a0
700 700
600 G [54 o0 V|54
snq) 50
— P — ——— ]
300 300
200) 200
100 100
AAT0 AT, TAATS, TAATI. VAATO. 14T, TAAES. TAARS. TAAST. TAADO. TAATT, T4AT3. 1AATS. TAST. 145

Frequency (MHz)

Condition AV6_54

Site 03CH16-

7700 17730, 1750, 17770, 17750, 17610, 17830, 17850, 17670, 17890, 17910, 17930. 17950, 17570, 18000

Frequency (MHz)

HY
3m 91200_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

6+7 Horizontal Vertical

809 PEAK 74 800 PEAK 74|
L AVG_54] 600 AVG_54
B N e B T e e e
40.0| S bt 400 et

Site 03CH16-HY Site 03CH16-HY

Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D56 of D75
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FCC RADIO TEST REPORT

Report No. : FR362117C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

6+7

Horizontal

Vertical

) g8

)

Date: 2023.0720

1300
1200
1109
1000
900
800
700
50

AV 54,
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300
200)
100

14470 14473, 14AT5. 14477, 14475, 14451, 1448, 14485 14457, 14459, 14491, 14493, 14455, 14457 14

Frequency (Miz)

A @BuVim) Date: 2023.0720

1300
1200
1109
100

600
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40
300

2
1

00)
00)

7700 17730, 17750, 17770, 17790, 17610, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 1801
Froquoncy (MHz)

17.7G
~18G
Avg.

Site 03CHI6-HY Site 03CHI6-HY
Condition AVE_54 3m 91200_1522_230323 HORIZONTAL Condition AVG_54 3m 9120D_1522_230323 HORIZONTAL
1 (dBuvim) Date: 2023.07.20 A @Buvim) Date: 2023.07:20

1300 1309

1200 1209

o) o

1000 1009

a0 90.f

s00) 80

7009 7o

009 G54 o0 V6|54
504

4001~ e e —— —

300

200

100 100

4470 14AT3, 14475, 144TT, 14ATS, 14401, 14403, 144T5. 144D, 14435, 14431, 14493, 14435, 14497, 145 7700 17730, 17750, 17770, 17790, 17810, 17630, 17850, 17670, 17890, 17910, 17930, 17950 17970, 18000
Freauency (M) ; t2)

site 03CHI6-HY Site 03CHI6-HY
Condition AV6G_54 3m 91200_1522_230323 VERTICAL

Condition AV6_54 3m 91200_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

6+7 Horizontal Vertical

s amuvim) st 20730720 e @uvim) Dot 20230720
1200 1204
1200 1200
g 100
1000 1004
a0 s0d
809 PEAK 74 800 PEAK 74
10 70d
609 VG 54| 609 2 VG 54
509 1 AT s0a 1 R e e e
Py, ——— o)
200 200
200 204
100 10
w00 oo w0 oo e wom fa0o om0 o0 Cm—TY R
reauency Wiz requency M)
site £03CHI6-HY site 03cHI6HY
Peak Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL

Avg.

TEL : 886-3-327-0868
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Report No.

: FR362117C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

6+7

Horizontal

Vertical

14.47G

A (@BuVim) Date: 2023.07-20

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

evel @Buvim) Date: 2023.07.20

7700 17730 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, _ 161
E )

17.7G
~18G
Avg.

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 VERTICAL

site +03CH16-HY site 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition + AV6_54 3m 9120D_1522_230323 HORIZONTAL
1 (@BuVim) Date: 2023.07.20 evel @Buvim) Date: 2023.07.20
1300) 1300
1200) 1200
1109 0|
1000) 1000
900) 90|
s00) 800)
700 700)
600 A6 (54 609 AVG[54
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L e e e R e T B e |
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4470 14473, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14489, 14491, 14493, 14495, 14497, 14500 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17570, 13000
Frequency (MHz)

Frequency (MHz)
site £ 03CHI6-HY
Condition + AV6_54 3m 9120D_1522_230323 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

6+7 Horizontal Vertical

1 aBuvimy Date: 20230724 ) dBavimy Date 2023.07.24
1300) 1109

1200 1200
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Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition

PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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FCC RADIO TEST REPORT

Report No.

: FR362117C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

6+7

Horizontal

Vertical

A 9Buvim) Date: 2023.07.24

1300
1200
1109
1000
900
800
700
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14470 14473, 14AT5. 14477, 14479, 14451, 1448, 144T5. 14407 14459, 14491, 14493, 14495, 14497, 145

Site

Frequency (MHz)

A @BuVim) Date: 2023.07.24

7700 17730, 17750, 17770, 17790, 17810, 7830, 17850, 7870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

17.7G
~18G
Avg.

Site
Condition

03CHI6-HY
AV6_54 3m 9120D_1522_230323 VERTICAL

03CHI6-HY site 03CH16-HY
Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 91200_1522_230323 HORIZONTAL
) @Buvim) Date: 2023.07.24 A (@Bavim) Date: 2023.07.24
1300 1300
1200 1200
1100 o
1000 1000
900f 500
800 80
700 7o
s
G5 60 AVG[54
50 504
oo ' S S N S LA DI = S+ L .
09 300
209 24
109 1og
FATO VTS, THATS. TATL TS THART, THASS. TGS, CHT AR VBT, TS VRS Ter, 14500 700 7730 758, 770 TSR 17910 7830 7SR 1770 7. 0. 179%0. rsEe 17970, 1000
requency (M) ;

equency (MHz)
site 03CH16-HY
Condition AV6_54 3m 9120D_1522_230323 VERTICAL
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

6+7 Horizontal Vertical

e 20750724 i oae 20250724
104
1209
o9
1000 1009
s0d s0d
200 PEAK 74| 0.y
700 700
. w0 e s
o ) e i 09 i S —————————
400} i e P ——— utiee
%0 500
204
10d 109
L L ST Y sovao0s i o T
reavooy e Heawncy
e J03cHI6HY site o3cHI6HY
Conditi : PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition

PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

6+7

Horizontal

Vertical

) 9B

)

Date: 2023.07-24

1300
1200
1109
1000
900
a0
700
504

V6,54,

500)

300
200)
100

14470 14473, 14475, 14477, 14475, 14451, 1448, 14485 14457, 14459, 14491, 14493, 14455, 14457, 14

Frequency (MHz)

A @BuVim) Date: 2023.07.24

77 S S S B U A A= e

7700 17730, 1750, 17770, 17750, 17610, 17830, 17850, 7870, 17890, 17910, 17930. 17950 17570, 18000
Frequency (MHz)

17.7G
~18G
Avg.

site
Condition

Frequency (MHz)
03CH16-HY
+ AV6_54 3m 9120D_1522_230323 VERTICAL

site 03¢HI6 HY site 03CHI6HY
Condition AV6_54 3m 91200_1522_230323 HORTZONTAL Condition AV6_54 3m 9120D_1522_230323 HORTZONTAL
) Dotes 20230724 2 mavim) Date: 20230724
1300 1300
1200 1200
10| tog
1000 1000
00| a0
500 w00
704 700
a0
o e[y o5t
50 509
N R SO S Y B
100 Y S N N N S
304 300
200 200
100 100
EATO AT, TAATS. VAT, VAT, ST, TAARD. THAS TG, VAT, VST, THATS. THATS. TH4ST 14500 7700 17730, 17750, 17770, 17750, 17810, 7830, 17950, 17670, 17890, 17570, 17930, 7950, 17970, 10000

Frequency (WHz)
Site 03CH16-HY
Condition AV6_54 3m 9120D_1522_230323 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

6+7 Horizontal Vertical

1 (dBuVim) Date: 2023.07.24

A (@Bavim) Date: 2023.07-24
1300 1300
1200 1200
1100 1109
1000 1000
900 900
00 PERK 74 a0 PEAK 74
700 7o)
600y 2 WG 54 600 AVG 54
—————
50 H P B e e S04 7 e
400t B e
309 300
200 200
100 100
0004000, 000 w000, 0000 72000 4000 o000 004000 o, 3000 Touon 7 a0, Teo00. 16000
Frequency (WiHz) Froquoncy (WHz)
site 03CHI6-HY site 03CHI6-HY
Condition PEAK_74 3m 91200_1522_230323 HORIZONTAL Condition PEAK_74 3m 91200_1522_230323 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

6+7

Horizontal

Vertical

1 (dBuVim) Date: 2023.07.24

1300
1200
1109
1000
900
80
700
504

500)

300
200)

100

14470 14473, 14AT5. 14477, 14479, 14451, 1448, 14485 14457, 14459, 14491, 14493, 14455, 14457, 14

Frequency (MHz)

A @BuVim)

Dato: 2023.0724

7700 17730, 17750, 17770, 17790, 17610, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 1801
e )

17.7G
~18G

Avg.

Site
Condition

03CHI6-HY
AV6_54 3m 9120D_1522_230323 VERTICAL

A
Condition AV6_54 3m 91200_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
14.47G
~14.5G
Avg.
| (dBuVim) Date: 2023.07-24 1 (dBuVim). Date: 2023.07-24
.
00| AVG[ 54 600) v 54]
400} | 400 e T s T
14470 14473. 14475. 14477. 14479, 14481, 1“'8:‘1 1448’5("‘;4)!7- 14489. 14491. 14493 14495. 14497. 14500 17700 17730. 17750. 17770. 17790. 17810. 17830. 17850. 17870. 17890. 17910. 17930. 17950. 17970. 18000

site 03CH16-HY

Condition AV6_54 3m 9120D_1522_230323 VERTICAL

equency (MHz)
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

6+7 Horizontal Vertical

(6B Date: 2023.07-24 A dBuVim) Date: 2023.07.24
1300
1300)
1200
1200)
09
109
1000) 1009
90
909
809
- PEAK_74] 809 PERK 74
700
o G 51 609 V6 54
500 s,
2t o 500 5 e S T
400
400
300 200
200
209
100
100
0004000, 000, 000, 0000, 12000, 4000, 6000 18000
Frequency (MHa) 0004000, 5000, 8000, 0000, 12000, 4000, 6000, 16000
Frequency (MHz)
Site +03CHI6-HY
site 03CH16-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 91200_1522_230323 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

6+7

Horizontal

Vertical

1 (9BuVim) Date: 2023.07.24.

1300
1200
1109
1000
90
800
700
504

G 54

500)

300
200)
100

14470 14473, 14AT5. 14477, 14475, 14451, 14480, 14405, 14437, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (MH2)

A @Buvim) Date: 20230724

7700 17730, 1750, 17770, 17750, 17610, 17830, 17850, 7670, 17890, 17910, 17930. 17950 17570, 18000
Freauency (MHz)

17.7G
~18G
Avg.

Site

Freauency (MHz)
£ 03CHI6-HY

Condition + AV6_54 3m 9120D_1522_230323 VERTICAL

03CHI6-HY Site :03CH16-HY
Condifion AV6_54 3m 91200_1522_230323 HORIZONTAL Condition ‘AV6. 54 3m 91200_1522. 230323 HORIZONTAL
) oo Date: 2025.0724 A dBuvim) Dater2023.07.24
130 1300
1200/ 1200/
1100/ 100
100.0( 1000
90.0/ b
80.0/ 0.0
700/ 0.
609 wG[54 b VG54
50.0f 500/
B s e e e
300 300
200) 200
100) 100
TG THATS TATS, TEATT, AT, TRAG. VAT, THATG. VAART. TAAGS. TAAST. THATS 4405, THAST. 1A

site

7700 17730, 1750, 17770, 17750, 17610, 17830, 17850, 7870, 17890, 17910, 17930. 17950, 17970, 18000
Frequency (MHz)
03CH16-HY

Condition AV6_54 3m 9120D_1522_230323 VERTICAL
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

6+7 Horizontal Vertical

Date: 2023.07-24

Date: 20
1300 1900
200) 1200
10| 1100
1000 1000
904 a0
804 PEAK 74 L PEAK 74
704 700
609 A6 54 s00 AVG 51
50 Fpr————— RS 500 i I
0.0y ne 40.0¢ g
300 100
200 00
100 100
004000, w000, 000 P R T T T T 5000, w000, o000 17000, oo, feowo. 18000
Frequency (i) Frecuency (WHz)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11 ax HE40 Full CHO3 2422MHz
6+7 Horizontal Vertical
1 (dBuVim) Date: 2023.07-24 | (dBuVim) Date: 2023-07-24
|
60.0| AVG 54| 60.0 AVG| 54}
40,0t e 1 40.0f .|
14470 14473. 14475. 14477. 14479. 14481, 14483. 14485. 14457. 14459, 14491. 14493, 14495. 14497. 14 17700 17730. 17750. 17770, 17790. 17810. 17830. 17850. 17870. 17890. 17910. 17930. 17950. 17970. 18000
Condition AV6_54 3m 9120D_1522_230323 HORTZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
14.47G
~14.5G
Avg.
e
o00) AVG[ 54 609 v 54]
40.0| e e I | 40,0} e ——— T e T
T A e T T i R T T T R e et
Condition AV6_54 3m 9120D0_1522_230323 VERTICAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL
17.7G
~18G
Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

6+7 Horizontal Vertical

) @Buvim) Date: 20230724 A @Buvim) Date: 20230724
1300 1300

1200 1200

1109 1109

1000 100

900 500

0 PERK 7] w0 PERK 74
700 709

o0 A6 54 b Ao 54
504 - P e B —— ey p— 509 E 2 e e e—
00 e a0l e

300 300

200 209

109 109

0004000, G000, 5000, 70000 T2000. Ta00. Too0. 0004000 o0, o0, o000 oo WADon. %6000 16000
Frequency (MHz) Frequency (WHz)

site 03CHI6-HY site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition

PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

6+7

Horizontal

Vertical

1 (9BuVim) Date: 2023.07.24.

1300
1200
1109
1000
90
800
700
504

G 54

500)

300
200)
100

14470 14473, 14AT5. 14477, 14475, 14451, 14480, 14405, 14437, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (MH2)

A @Buvim) Date: 20230724

7700 17730, 1750, 17770, 17750, 17610, 17830, 17850, 7670, 17890, 17910, 17930. 17950 17570, 18000
Freauency (MHz)

17.7G
~18G
Avg.

Condition

Frequency (MHz)
03CH16-HY
AV6_54 3m 9120D_1522_230323 VERTICAL

03CHI6-HY Site :03CH16-HY
Condifion AV6_54 3m 91200_1522_230323 HORIZONTAL Condition ‘AV6. 54 3m 91200_1522. 230323 HORIZONTAL

1 (dBuVim) Date: 2023.07.24 A (dBuVim) Date: 2023.07.24
130.0/ 1309
120.0| 1200
1100/ oy
100.0/ 10001
90,0/ %00
80.0/ 0.
700/ 00

60 5
50 e e 54
s00) s00 =
S — , 0 L B e
200 300
200 00
100/ 109
ATO TRATS TAATS, TAATT, HATO. VARG, TAARD. THATS. VAART. TAAGS. TAASH. THATS 4TS 44T, 1A

7700 17730, 1750, 17770, 17750, 17610, 17830, 17850, 17670, 17890, 17910, 17930. 17950 17570, 18000
[ )

site 03CH16-HY
Condition AV6_54 3m 91200_1522_230323 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

6+7 Horizontal Vertical

1 9BuVim) Date: 2023.07.24.

) @Bavim) Date: 20230724
1300 1300
1200 1200
1100 1100
1000 1000
900 a0
s00) PERK 74 a00l PEAK 74
700/ 70.0/ -
504 a6 54 600l 6 54
500/ e st o
B WA —— e s00f | B e
0.0 400 e L
300 300
200) 200
100 100
008000, 000 000 0L a0 A0 0000 1000
Fretatcy pate] 004000, w000 LN — 000 To0u. 18000
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

6+7 Horizontal

Vertical

A 9Buvim)

Date: 2023.07-24

Frequency (MHz)

14470 14473, 14AT5. 14477, 14479, 14451, 1448, 144T5. 14407 14459, 14491, 14493, 14495, 14497, 145

A @BuVim)

Dato: 2023.0724

7700 17730, 17750, 17770, 17790, 17610, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 1801
e )

Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
14.47G
~14.5G
Avg.
.
o04) AVG_54] 609 AVG| 54
— —tr—— R — e ST e T
T s i T RS T T 0

site £ 03CHI6-HY

Condition + AV6_54 3m 9120D_1522_230323 VERTICAL

17.7G
~18G
Avg.

site 03CH16-HY
Condition

equency (MHz)

AV6_54 3m 9120D_1522_230323 VERTICAL
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 Full (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full SHF

6+7 Horizontal Vertical

A @BuVim) Date: 20230725 el 4BV Date: 20230725
1300) 1300
1200) 1200
1100 00|
1000) 1000
909 90|
809 PERK 74, 809 T PEAK 74
700) 700]
600) A6 5 609) VG 54
500 s00]
400) : 400 1
e— o
300 300]
200) 200)
109 100
8000 19000 20000 21000 22000 23000. 24000 25000, 26000 8000 19000 20000 21000 22000 23000, 24000, 5000, 26000
Froquency (MHz) Froquency (MHz)
Site +03CH16-HY Site +03CH16-HY
Condition :PEAK_74 Im SHF_993_1124 HORIZONTAL Condition PEAK_74 Im SHF_993_1124 VERTICAL

Detector :Peak Detector Peak
Peak

Avg.
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full LF

6+7 Horizontal Vertical

1 (dBuvim) Date: 2023.07.25 A (@Buvim) Date: 2023.07-25

524 - 571 =
514 514

457) 457)

soof—1 00—

43 B 3 5
5 o

24 " b 24 2 . 5| st

29 s o tcanl] 23 5 st W

e Y, -

174 //u - | 174 o

14 | 14

5] 57

0 0. 200 0. 40 0 0 70 0 900 W 0 106 200 300, 400 50 G0 700 800 900 1000
Frequency (iz) Frequency (MHz)

site 03CHI6-HY Site 03CH16-HY
Condition QP 3m BILOG_47020_221008_H HORTZONTAL Condition QP 3m BILOG_47020_221008_H VERTICAL

QP/
Peak
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Appendix E. Duty Cycle Plots

Duty

Antenna Band Cycle(%)

T(us) | 1/T(kHz) VBW Setting

6+7 802.11b 85.75 5505 0.18 180Hz

6+7 802.119g 85.43 1730 0.58 620Hz

6+7 2.4GHz 802.11ax HE20 Full RU 85.78 3740 0.27 270Hz

6+7 2.4GHz 802.11ax HE20 106 RU 85.45 3876 0.26 270Hz

6+7 2.4GHz 802.11ax HE40 Full RU 83.70 1848 0.54 560Hz

6+7 2.4GHz 802.11ax HE40 242 RU 85.47 1735 0.58 620Hz

MIMO <Ant. 6+7>

802.11b 802.11g
3 NFE

Trig: Fres Run AL
#Atten: 10 dB

Ref 106.99 dBpV

Ref 126.99 dBpV
T1829304
]

.._..M.“,..h.T mu,.\..‘.‘.w-...,ma,‘...‘..V.J.

It i
e

Center 2.462000000 GHz
H#Res BW (-6dB) 10 MHz #VBW 8.0 MHz

Center 2.462000000 GHz
HRes BW (-6dB) 10 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts))

1,730 ms | (&) 244 dB
920.0 us

2,025 ms | (&) -0.06 dB
9200us| 106.24 dBuV/ Properties»

More
10f2

SSoanuansBns 3

#Avg Type: RMS
" Trig: Frae Run AvglHold: 111

" Atten: 2008 Select Marker,
AMkr3 d, S| AMkr3 4,536 ms) S’
0.12 dB} idiv__ Ref 116.99 dBuV 2 :

by et

bty ),(..,.u.,.u NSRRI TN o) SRRy A TR NPy [

el ) Mo ki el

Center 2,462000000 GHz Span 0 Hz, Center 2.412000000 GHz Span 0 Hz,
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (1001 pts) Res BW 8 MHz #VBW 8.0 MHz Sweep 12.00 ms (1001 pts)

3.740 ms () 0.85dB 1 K] 3.876 ma ()
1.000 ms 102.69 dBLV { 4 1.620 ms
4,360 ms[(4) 0.12d8 | | 4,536 ms | (A)
1.000 ms. 102.69 dBuv, { 1.620 ms|
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2.4GHz 802.11ax HE40 Full RU 2.4GHz 802.11ax HE40 242 RU

AL i
Marker 3 A 2.03000 #Avg Type: RMS

Trig: Free Run
{x Marker 2048

g Typo. Power (RM: ‘Select Marker
Tiig: Frea Run W Ref 116.99 dBpV

Pt

Propenies

Marker w_%'

Function
Marker—s

Center 2.452000000 GHz =
Res BW B MHz ) el Center 2.422000000 GHz Span 0 Hz
MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts)|

FUNCTION | FURCTION WIDTH FURCTION VALLE

Function

6.40dB.

9211 dBuy

2.030 ms | (A) -3.10dB|
9600 us $2.11 dBuv,
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